

Product Licence Number	Company Name	Product Name	Active Ingredients	Indications (Non-Prescription Items)	Date of Authorisation
0071/0413	Sterling-Winthrop Group Limited	Paracetamol Capsules 500 mg	Paracetamol EP 500 mg	<p>pain, migraine, rheumatic pain, toothache, colds flu and a sore throat.</p> <p>General Sale List May be sold or supplied otherwise than by or under the supervision of a pharmacist only when in packs of not more than 24 tablets.</p> <p>Paracetamol capsules are recommended for the treatment of headaches, including migraine and tension headaches; also for backache, rheumatic and muscle pains, 'nerve pains', toothache and for relieving the fever, aches and pains of colds and flu.</p>	22nd July 1993
0086/0412	Hoechst UK Limited	Lasix Liquid 10 mg/ml	Frusemide BP 50.00 mg	<p>Prescription Only Medicine All indications when a prompt and effective diuresis is required in patients who are unable to take solid dose forms. Indications include cardiac, pulmonary, hepatic and renal oedema, peripheral oedema due to mechanical obstruction or venous insufficiency or hypertension.</p>	14th May 1993
0095/0008R	Cyanamid of Great Britain Ltd	Lederspan 20 mg/ml	Triamcinolone Hexacetonide 20.0 mg/ml	<p>Prescription Only Medicine Lederspan 20 mg/ml (for intra-articular and intra-synovial administration) is indicated in the treatment of rheumatoid arthritis; osteoarthritis; synovitis and bursitis; tendinitis and tenosynovitis; and epicondylitis.</p>	28th May 1993
0095/0009R	Cyanamid of Great Britain Ltd	Lederspan 5 mg/ml	Triamcinolone Hexacetonide 5.0 mg/ml	<p>Prescription Only Medicine Lederspan 5 mg/ml (for intralesional and sublesional administration) is indicated in the treatment of cystic acne; alopecia areata, nummular and dyshydrotic eczema; granuloma annulare; keloids; lichen planus; discoid lupus erythematosus; localised neurodermatitis.</p>	28th May 1993
0101/0366	Sandoz Pharmaceuticals (UK) Limited T/A Sandoz Pharmaceuticals	Climagest 2 mg Tablets	Oestradiol Valerate USP 2.0 MG (Oestradiol Valerate 2mg Tablets) Oestradiol Valerate USP 2.0 mg) Norethisterone BP 1.0mg Combination Tablets	<p>Prescription Only Medicine Hormone replacement therapy for the treatment of menopausal symptoms</p>	12th May 1993
0109/0249	Roussel Laboratories Limited	Norplant	Levonorgestrel BP 38 mg	<p>Prescription Only Medicine Contraception, subdermal implantation</p>	17th May 1993
0152/0294	Berk Pharmaceuticals Limited T/A Berk Pharmaceuticals, Leeds	Atenolol Tablets BP 25 mg (Antipressan)	Atenolol BP 25 mg	<p>Prescription Only Medicine The management of hypertension angina pectoris, cardiac dysrhythmias and the acute phase following myocardial infarction</p>	19th July 1993
0289/0217	Approved Prescription Services Limited	Clomipramine Capsules BP 10mg (Tranquax)	ClomipramineHydrochloride BP 10MG	<p>Prescription Only Medicine Clomipramine is indicated for the symptoms of depressive illness especially where sedation if required; and obsessive and phobic states. It is also indicated for cataplexy associated with narcolepsy.</p>	24th May 1993
0289/0218	Approved Prescription Services Limited	Clomipramine Capsules BP 25mg (Tranquax)	ClomipramineHydrochloride BP 25MG	<p>Prescription Only Medicine Clomipramine is indicated for the symptoms of depressive illness especially where sedation if required; and obsessive and phobic states. It is also indicated for cataplexy associated with narcolepsy.</p>	24th May 1993
0289/0219	Approved Prescription Services Limited	Clomipramine Capsules BP 50mg (Tranquax)	ClomipramineHydrochloride BP 50MG	<p>Prescription Only Medicine Clomipramine is indicated for the symptoms of depressive illness especially where sedation if required; and obsessive and phobic states. It is also indicated for cataplexy associated with narcolepsy.</p>	24th May 1993
0334/0006	R P Scherer Limited	Nifedipine Capsules BP 5 mg	Nifedipine BP 5.00 mg	<p>Prescription Only Medicine 1) Treatment and prophylaxis of</p>	11th August 1993